
 Section 56 STEERING – Steering Wheel  56 - 1 

Westward Industries Ltd. 
Interceptor III Parts Manual V.1.3 

 
 

 
 
 
 
 
 1 
 
 
 
 
 
 
 
 
 
 
 
  2 

4 

15 
 

19 

16 

11 

9 

13 
12 

8 

6 

5 

3 

14 

17 

18 



 Section 56 STEERING – Steering Wheel  56 - 2 

Westward Industries Ltd. 
Interceptor III Parts Manual V.1.3 

 
REF. PART NAME PART NO. QTY. VIN # 
  
1 Steering Assy. 1-56-001 1 
2 Steering Wheel 56100-02100IJ 1 
3 Combination Switch 93400-02102 1 
4 Screw 774192 3 
5 Self Taping Screw 774218 2 
6  3/8 – NC x ¾ Hex Head Bolt 771033 4 
7 Plastic Clip (not shown) 774200 1 
8 Steering Column Cover 1-56-210 1 
9 Steering Mount 1-56-200 1 
11 Flat washer 770324 2 
12 3/8 – NC x ½ Hex Hd Bolt 774327 4 
13 Flat “B” Washer 771117 2 
14 Upper Steering Shaft 1-56-211 1 
15 Flange Lock Nut, Fine Thread 771645 1 
16 Bearing, Steering Wheel 344020 1 
17 Lock Washer 770950 2 
18 Hex Head Bolt 774207 2 
19 Ignition Switch 81900-02A10 1 
 
 



 Section 56 STEERING – Gearbox Assy. 56 - 3 

Westward Industries Ltd. 
Interceptor III Parts Manual V.1.3 

 
 

1 

23 
22 

15 

10 11 

6 8 9 

12 

17 

14 

13 

16 

18

19 

20 

22 21 

9 
23 

2 
7 

3 

5 
4 



 Section 56 STEERING – Gearbox Assy. 56 - 4 

Westward Industries Ltd. 
Interceptor III Parts Manual V.1.3 

 
REF. PART NAME PART NO. QTY. VIN # 
 
1 Gear Box Assy. 1-56-002 1 
2 Lock Washer 770950 2 
3 Bolt, Upper Steering Joint 774207 2 
4 Steering Joint 320990 1 
5 Flat Washer 1-56-229 1 
6 Bearing 321157 2 
7 Holder, Eccentric Bearing 1-56-228 1 
8 Pinion Gear, Steering 1-56-224 1 
9 Dowel Pins TP27 2 
10 Nut 771040 6 
11 Bolts 773676 6 
12 Ring Gear, Steering 1-56-231 3 
13 Ring Gear, Steering (CSK) 1-56-232-80 1 
14 Dowel Pins 774132 2 
15 Gear Box Housing 1-56-221 2 
16 Bearing, Gear Box 321843 2 
17 Hub, Steering 1-56-230 1 
18 Plate, Steering Ring Gear 1-56-225 1 
19 Bolts 771953 4 
20 Stud 1-53-301 2 
21 Nut 772573 8 
22 Socket Head Bolt 771495 12 
23 ¼ Lock Washer 770325 4 
 Steering Ring Gear Assy. (not shown) 1-56-050 1 
 Incl. items 9, 10, 11, 12, & 13 
 

 



 Section 56 STEERING – Fork Support Assy. 56 - 5 

Westward Industries Ltd. 
Interceptor III Parts Manual V.1.3 

 
 

1 

4

10 
11 

9

12 

87 

2 

3 

5 

6 

8 



 Section 56 STEERING – Fork Support Assy. 56 - 6 

Westward Industries Ltd. 
Interceptor III Parts Manual V.1.3 

 
REF. PART NAME PART NO. QTY. VIN # 
 
1 Fork Support Assy. 1-53-001 1 
2 Fork Support, Upper 1-53-112 1 
3 Fork Support, Lower 1-53-113 1 
4 Washer, Machinery Bushing 1-56-113 2 
5 Bearing, Tapered Seal Cone 1-56-112 2 
6 Bearing, Tapered Cup 1-56 111 2 
7 Trunion Tube 1-53-100-01 1 
8 Hex Head Bolt, 3/8NC x 2 inch 776363 6 
9 Steering Shaft 1-56-100 1 
10 Hex Head Bolt, 3/8 NC x 1 ¼ inch 776363 1 
11 Flat Washer, 3/16FW plated 770324 1 
12 Stover Lock Nut, 3/8 NC 770223 1 


